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PARTS LIST

EA-62

DRILL HEAD SPJ-122Hi

This product is on RoHS spec product.

/\ Notice
1) Please acknowledge, we will stop the replenishment of stocks of parts
When seven (7) years have passed after sale or ten (10) years have passed after
Suspended production, therefore becoming parts supply only of our stock's worth.
2) "Listed each prices" are up dated one (date of the price correction),
Please acknowledge it will be changed in the future without any prior notice.

MARK DATE OF CONTENTS OF AMENDMENT

Addition of NO.48 in the page 4.
Enforcement of the price revision

A\ | Jul.30.2012

/2 | Sep.09.2016 | Changed No.8 Water Supply Cock in page 4

Price revision N0.47,51 on page 4

Added No.8,9 on page 6

/3 | Feb.10.2023 | Changed No.1,3 in page 8

Price revision No.6 on page 8

Modification of code and name of No.14 in the page 8

ISSUE : March 23, 2010

CONSEC CORPORATION
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DRILL HEAD SPJ-122Hi (GEARBOX)

AD015204-2



DRILL HEAD SPJ-122Hi (GEAR BOX) [BOOKNO|  A3660-3 [PAGE[ 3/8 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 002003645 | Main Shaft J122H 1 ¥13,400-
2 | 003120201 | O-ring S-20 2 ¥90-
3 | 002003487 | Bushing J122C 1 ¥3,600-
4 | 003320612 | Spring Pin ¢6%12 1 ¥40-
5 | 003161083 | Tube Nipple 1/4"-10 1 ¥450-
6 003161088 | Urethane Hose ¢6.5x¢p10%x170 1 ¥120-
7 | 003161089 | Tube Socket 1/4"-10 1 ¥450-
8 | 002002377 | Water Cock 1/4" J5A 1 ¥1,610-
9 [ 003132848 | Qil Seal ISD28408 1 ¥680-
10 | 003132838 | Oil Seal ISD28387 1 ¥630-
11 | 002003490 | Gear Case J122C 1 ¥9,590-
12 | 003606003 | Ball Bearing 6003-2NSE 2 ¥780-
13 | 003110351 | Snap Ring H-35 1 ¥100-
14 | 002101312 | Fine U-Nut M20(* " 1 ¥2,200-
15 | 002102139 | Disc Spring A-40(* ") 1 ¥595-
16 | 002102186 | Plate D J120C(* " 1 ¥420-
17 | 002102187 | Friction Plate J120C(* ") 2 ¥420-
18 | 002101646 | Final Gear J5A*" 1 ¥4,200-
19 | 002101647 | Metal J5AC* Y 1 ¥320-
20 | 002102188 | Bush J120C(*" 1 ¥4,200-
21 | 003110150 | Snap Ring S-15 1 ¥35-
22 | 003010608 [ Ball Bearing 60827 3 ¥470-
23 | 002101097 | Second Pinion J5R 1 ¥2,600-
24 | 002102189 | Second Gear J120C 1 ¥2,660-
25 | 003160710 | Nylon Nut M6 (H5) 6 ¥25-
26 | 003230615 [ Round Head Screw M6x15 6 ¥10-
27 | 002003495 | Slide Plate Side J122C 2 ¥60-
28 | 002003494 | Slide Plate Front J122C 2 ¥120-
29 | 003160706 | Binding Tapping Screw A4x16 4 ¥10-
30 | 002003496 | Slide Plate Back J122C 4 ¥40-
31 | 003160705 | Binding Tapping Screw A 3x20 1 ¥5-
32 | 003160708 | Flat Washer 10x3.2x0.8 1 ¥5-
33 | 002002293 | Stopper M2.0 J5A 1 ¥120-
34 | 002002288 | Spring J5A 1 ¥130-
35 | 003110203 | Snap Ring ISTW-20 2 ¥160-
36 | 002003340 | Spacer J120C 2 ¥210-
37 | 002003339 | Feed Shaft J120C 1 ¥2,280-
38 | 002003493 | Clamp Cover J122C 1 ¥1,800-
39 | 002002283 | Lock Dial J5A 1 ¥140-




DRILL HEAD SPJ-122Hi  (GEAR BOX) [BOOKNO|  A3660-3 [PAGE[ 4/8 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
40 | 002002414 | Clamp Cover Seal PG J5Ai 1 ¥170-
41 | 003210635 | Hex. Socket Head Cap Screw M6x35 4 ¥30-
42 | 003330600 | Flat Washer (Regular) 6 4 ¥5-
43 | 002003342 | Handle Boss J120C 1 ¥1,490-
44 | 003221230 | Hex. Socket Set Screw (Cup Point) M12x30 2 ¥95-
45 | 002003308 | Knob Ball C493 2 ¥680-
46 | 002003307 | Handle C493 1 ¥1,300-
47 | 002003309 [ One- touch Pin C493 1 ¥900-
48 | 002003894 | Spring for Water Supply Hoses J122C™e 1 | After No.0512001 ¥250-
49 | 002003558 | Water Supply Cock Male Female 1/4 ADW M) 1 | After No.0816001 ¥470-
50 | 003161212 | GARDENA Plug Nipple ™% 1 | After No.0816001 ¥1,920-
51 | 003161213 | O-ring ©11.0x2.50M" 1 | After No.0816001 ¥400-
*1 | 002102211 | Final Gear Set J120C 1set | 14,15,16,17,18,19,20 ¥14,700-




|PAGE[ 5/8 |

A3660-3

[BOOK NO |

DRILL HEAD SPJ-122Hi (vmoToRr)

-0

AD020604




DRILL HEAD SPJ-122Hi (MOTOR) [BOOKNO|  A3660-3 [PAGE| 6/8 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
1 002003489 | Inner Cove J122C 1 ¥2,550-
2 | 003610609 | Ball Bearing 609-2NKE 1 ¥840-
3 | 002102245 | Rubber Pin SPJ1MT 2 ¥20-
4 | 002102352 | Armature Assy. SPJ1MT 230V 1 ¥12,250-
5 | 002102265 | Baffle Plat SPJ1MT 1 ¥600-
6 | 002102353 | Field Assy. SPJ1MT 230V 1 ¥4.,730-
7 003161090 | Binding Tapping Screw 5x65 SPJ1MT 2 ¥70-
8 | 002102311 | Soft Starting Circuit SPJ1MT 1 ¥3,500-
9 | 003151022 | Insulated Closed-end Connectors 2-SD 1 ¥30-
10 | 002102267 | Insulating Washer SPJ1MT 1 ¥130-
11 | 003010608 | Ball Bearing 608Z2Z 1 ¥470-
12 | 002102268 | Motor Housing Assy. SPJ1MT 1 ¥6,830-
13 | 002003660 | Name Plate with Caution SPJ-122Hi 1
14 | 002102269 | Carbon Brush SPJ1MT 1set ¥700-
15 | 002102270 | Carbon Cap SPJ1MT 2 ¥90-
16 | 003330500 | Flat Washer (Regular) 5 4 ¥5-
17 | 003340500 | Spring Washer I 5 4 ¥5-
18 | 003380545 | Hex. Socket Head Cap Screw M5x45 4 ¥50-
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DRILL HEAD SPJ-122Hi_(swiTcH Box) [BOOKNO.|  A3660-3 |PAGE| 8/8 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
003150996 | Breaker 3120-N524 P7T1-W01D-7AMN" 1 | After No.0822161 ¥7,810-
1 003150823 | Breaker 3120-F524 P7T1-W01D-7A? 1 | While stocks last ¥5,600-
2 | 003160706 | Binding Tapping Screw A4x16 2 ¥10-
002004387 | Switch Box2 J123C " 1 | After No.0822161 ¥360-
° 002003491 | Switch Box J122C 7 1 ¥380-
4 003160421 | WH Round Head Tapping Screw A 4x20 2 ¥15-
5 | 002002292 | Cord Clip J5A 1 ¥100-
6 | 002003492 | Cord Sheath J122C 1 ¥200-
7 | 003150324 | Tab Terminal FVDHDF1.25-250B 6 ¥50-
8 003410406 | Round Head Screw M4x6 Brass 1 ¥10-
9 003150331 | Crimp - style Terminal N1.25-M4(Red) 1 ¥20-
10 | 003490401 | External Toothed Washer 4 1 ¥5-
11 | 003160636 | Soft Tape 20%18x5t 1 ¥60-
12 | 003150824 [ Noise Control Condenser TNS-2 1 0.1pF ¥300-
13 | 003150210 | Cord HO7RN 3x1.5 2P 2.7m 1 Cut in the Middle ¥2,700-
14 | 003150876 | PRCD (SHI/PDL) 1 ¥5,080-

Note)No.3 [ Switch Box 2 J123C (new)] and [ Switch Box J122C (old)] are compatible. But No.1 [ Breaker

3120-N524-P7T1-WO01D 7A (new)] cannot be assembled with [Switch Box F161C (old)]



